



**NOTE:** It is our policy to continually improve products and as such we reserve the right to alter data, specifications and component parts without prior notice.

**IMPORTANT:** No liability is accepted for incorrect use of product.

**WARRANTY:** Guarantee is 12 months from purchase date, proof of which will be required for any claim.



Parts Information:  
**Pillar Drill 5-Speed Hobby Model 580mm  
 Height 350W/230V  
 Model No: SDM30.V2**

Item	Part No.	Description
1	SDM30.V2-01	BASE
2	SDM30.V2-02	COLUMN SUPPORT
3	FWM8.S	FLAT WASHER M8 SINGLE
4	SS820.S	HEX HEAD SET SCREW M8x20mm SINGLE
5	SDM30.V2-05	COLUMN
6	SDM30.V2-06	CLAMPING LEVER
7	SS1225.S	HEX HEAD SET SCREW M12x25mm SINGLE
8	SWM12.S	SPRING WASHER M12 ZINC (SINGLE)
9	SDM30.V2-09	WORKING TABLE
10	SDM30.V2-10	CLAMPING SLEEVE
11	SDM30.V2-11	BODY
12	SDM30.V2-12	HEADLESS SET SCREW
13	SDM30.V2-13	NUT
14	SDM30.V2-14	FEED SHAFT
15	SDM30.V2-15	HANDLE BAR M8x110mm
16	SDM30.V2-16	KNOB
17	SDM30.V2-17	HEADLESS SET SCREW
18	SDM30.V2-18	SHIFTER BAR M8
19	SDM30.V2-19	SPRING
20	SDM30.V2-20	SLIDE BAR
21	SDM30.V2-21	RUBBER PAD
22	SDM30.V2-22	BOLT
23	SDM30.V2-23	WASHER
24	SDM30.V2-24	MOTOR BASE (WELDED TO SDM30.V2-27 MOTOR)
25	SDM30.V2-25	WASHER
26	SDM30.V2-26	BOLT
27	SDM30.V2-27	MOTOR
27--1	SDM30.V2-27A	CAPACITOR BOX
27--2	SDM30.V2-27B	CAPACITOR 12uf 450v 50/60hz 65x35
28	SDM30.V2-28	MOTOR PULLEY
29	SDM30.V2-29	HEADLESS SET SCREW
30	SDM30.V2-30	WASHER
31	SDM30.V2-31	SCREW
32	SDM30.V2-32	SCREW
33	SDM30.V2-33	WASHER
34	MSP612.S	MACHINE SCREW PAN HEAD PHILLIPS M6x12mm (SINGLE)
35	SDM30.V2-35	PULLEY COVER
36	SDM30.V2-36	WASHER
37	SDM30.V2-37	MAGNETIC SWITCH
--	SDM30.V2-37A	MAGNETIC SWITCH SURROUND (NOT SHOWN)
38	SDM30.V2-38	SCREW
39	SDM30.V2-39	CABLE
40	SDM30.V2-40	PLASTIC CLIP
41	SDM30.V2-41	PLUG

Item	Part No.	Description
42	SDM30.V2-42	SCREW
43	SDM30.V2-43	RUBBER TUBE
44	SDM30.V2-44	FIXED PLATE
45	SDM30.V2-45	NUT
46	SDM30.V2-46	SCREW
47	SDM30.V2-47	FIXED PLATE
48	SN8.S	STEEL NUT M8 ZINC DIN934 (SINGLE)
49	SN8.S	STEEL NUT M8 ZINC DIN934 (SINGLE)
50	SDM30.V2-50	SPRING CAP
51	SDM30.V2-51	HANDLE RETURN SPRING
52	SDM30.V2-52	POINTER
53	SDM30.V2-53	NUT
54	SDM30.V2-54	NUT
55	SDM30.V2-55	LIMIT BOLT
56	DPG30	DRILL PRESS GUARD 40mm
57	SDM30.V2-57	NUT
58	SDM30.V2-58	V-BELT K-660
59	SDM30.V2-59	SPINDLE PULLEY
60	SDM30.V2-60	HEADLESS SET SCREW
61	SDM30.V2-61	RETAINING SCREW
62	SDM30.V2-62	INTERNAL SLEEVE
63	SDM30.V2-63	RETAINING RING
64	B/6202-2RS	BEARING 6202-2RS
65	B/6202-2RS	BEARING 6202-2RS
66	SDM30.V2-66	RETAINING RING
67	SDM30.V2-67	RETAINING RING
68	B/6203ZZ	BEARING 6203ZZ
69	SDM30.V2-69	COLLAR
70	SDM30.V2-70	SPINDLE SLEEVE
71	B/6201ZZ	BEARING 6201ZZ
72	SDM30.V2-72	SPINDLE
73	SDM30.V2-73	CHUCK B16 1.5-13MM
--	DC/J-38K-T	CHUCK KEY T-SHAPE (NOT SHOWN)
74	MSP612.S	MACHINE SCREW PAN HEAD PHILLIPS M6x12mm (SINGLE)
75	SDM30.V2-75	SWITCH BOX
76	SDM30.V2-76	MICRO SWITCH
77	SDM30.V2-77	SCREW
78	SDM30.V2-78	PLATE
79	SDM30.V2-79	SCREW
80	SDM30.V2-80	NUT M6 (USE SN6.S)
81	SWM6.S	SPRING WASHER M6 ZINC (SINGLE)
82	SDM30.V2-82	PRESSING PLATE
83	SDM30.V2-83	BOLT
84	SN6.S	STEEL NUT M6 ZINC DIN934
--	SDM30.V2-56A	CLEAR GUARD ONLY (NOT SHOWN)

